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Hot air chicken spit GV 35/42M AN

Code Description Code Q Description
07010006 1 | Gear motor 230V 36 | 10010009 1 |Black handle
07010635 1 Motor 230V M56 B4 37 | 01020036 1 |Lower front panel GV35
03010009 1 Screw M8x20 TC El 38 | 10CC0012 4 |Foot D40 M10
03030004 1 Plain washer 8x32 39 | 07110020 1 |Cable connection
13010003 1 | Reduction gear CRMI 28/40 40 | 07080101 1 [Cable 5x4mmq 3m
03010016 4 Screw M6x16 TC El 41 | 09010019 1 | Safety thermostat
03030001 4 Indent washer 6 42 [ 01020222 1 [Front control panel GV35MAN
01110003 1 Reduction gear bearing GV 43 | 09010014 1 | Thermostat 0-250°C
03010015 4] Screw M6x10 TC El 441 01100015 1 |Thermostatftimer holder

10 [ 03080001 | 1 [ Tab A 6x6x30 45 | 07040015 | 1 |Switch 10
04010013 1 | Gear shaft GV35 46 [ 07040519 1 [Switch rotation system
04010012 1 Left rotation bearing GV35 47 | 07050994 1 |Warning light (red)
03030005 1 | Elastic washer A10.5 48 | 10010012 2 |Knob
03020006 1 [NutMI0 49 | 09030002 1 |Timer
04040057 1 [ Airintake GV35 (Jeft) 50 [ 07070001 1 [Contact switch 230V
04040056 2 | Airintake GV35 (right) 51 | 07100009 1 |5 stud terminal block
07010007 2 | Ventilator 230V 52 | 07070002 1 [Thermalrelays
01020139 1 Fan cover GV35 53 | 07110019 1 |Relays support
04040120 1 Heating element cover GV35 54 | 03010010 2 | Screw M6x20 TC CR Inox
02030001 2 | Lamp protection 55 [ 03020007 2 |Self-locking nut M6
07020001 2 Quartz lamp 56 | 01060008 1 |Fat collect. tray handle GV35
07CC0021 | 4 |Lampholder 57 | 01060007 1 [Fatcollecting tray GV35
07030564 3 Heating element 230V 2480W 58 | 04040080 1 |Complete fat collecting tray GV35
04040532 3 | Heating element spacer 59 | 01060009 2 |Fat chute GV35
01020042 1 Right side panel GV35 60 | 04040012 1 |Complete central spit GV35
01020037 1 | Lower rear panel GV35 61 | 04040006 Complete basket with pan GV35
01020041 1 Rear control panel GV35 62 | 04040010 Pan holder GV35
04040027 1 Rear door GV35 63 | 01060013 Pan GV35
02011000 1 Glass panel GV35 64 | 04040004 Vertical basket GV35
04040065 1 | Top cover GV35 65 | 14080015 Basket grid GV35
01020141 1 Left side panel GV35 66 | 04040025 1 |Rotationdisc GV35
07100006 2 | Simple terminal 67 | 14080016 7 | Special long spit GV35
01020035 2 Top panel rear/front GV35 68 | 01090003 2 | Spitextraction tool
04040008 4 | Door hinge GV 69 | 1103000: 1 [Control panel lexan GV35MAN
35 | 04040026 1 Front door GV35




